Parts

Replacement Parts

To order parts or reach our service department, call 1-800-274-6848 Monday through Friday (see our website for
business hours, www.waltermeier.com). Having the Model Number and Serial Number of your machine available
when you call will allow us to serve you quickly and accurately.

Parts List — J-2500, J-2530

Index No. Part No. Description Size Qty
1A 10600110................ Base for J-2530 / JDP-15M .......iiiiiiiieiiee e 1
L= 10800101 ................ Base for J-2500/ JDP-15MF (not shown)...........cccoiviiiiiiiiieiiicceen, 1
2A............ JDP15-1002A........... Column Holder for J-2530 / JDP-15M.......ccoiiiiiiiiiiiiiieceeee e 1
2B............ 10600204 ................ Column Holder for J-2500/ JDP-15MF.........ccooiiiiiiiiiieeeeee e, 1
K T TS-2279121 ............ Hex Socket Set Screw .......ccoovvvevviiiviiiiiiiecs M10-12 ... 3
4A............ JDP15-1004A.......... Body Column for J-2530 / JDP-15M ..., 1
4B............ JDP15-1004B.......... Body Column for J-2500 / JDP-15MF ..., 1
................ 10600404A1 ............Column Assy for J-2530 / JDP-15M (includes #2A and #4A).................. 1
................ 10400401A1 ............Column Assy for J-2500 / JDP-15MF (includes #2B, #3 and #4B) ..........1
5 TS-2229403 ............ HexHead Bolt.........cooviiiiiiiiii e, M10X40.....cccveerinnnnn. 4
T 10600604 ................ Table Bracket ..... ..o 1
................ JDP15-1006 ............Table Bracket Assy (includes #6 thru #18)..........cc.ccceviviiviiiiieniinnennennl 1
T 10600702................ L= T U 1
S J 10600802................ Gear Shaft ..oue i 1
S IO 10600902................ LA o o 4 PPN 1
10A.......... 10601009A1 ............ Crank Handle ASSY .....oouuiiiiiii e 1
12, JDP15-1012 ............ Table BraCKet ........cooouuniiiiii i 1
13 TS-0071011 ............ HexHead Bolt.........coooovviiiiiiiie e, 5/8-11 x1-1/2............. 1
4. TS-2276101 ............ Hex Socket Set Screw ........ocoeoviiiiiiiiiiiiiis MGB-10....cccoviiniinnnee, 1
16 10601601 ................ TiiNG SCAIE .. .ceeeiiieeee e 1
17 i JDP15-1017 ............ Centering SCale ........coouuiiiiii e 1
18 JDP15-1018 ............ Drive SCIreW......iiieiiieiiiii et D235 2
19 10601901 ................ Column Lock Handle............cocoooiiiiiiiiincnnn, M12 x 1.75-35 ........... 1
20............ 10602001 ................ Table Lock Handle............cccoooeviiiiiiiiiiien, M10x1.5 .o, 1
21 . J-5625221............... L= 1= PP 1
22A.......... 10602204 ................ Rack for J-2530 / JDP-15M ..ot 1
22B.......... 10602205................ Rack for J-2500 / JDP-15MF ......ccoeiiiiii e 1
23, 10602304 ................ Rack RiNG ....oovviiiiieiciee e, D735 i, 1
24............ TS-2276081 ............ Hex Socket Set Screw .......cocovevevviviviiiiiiiiees MB-8....ccovveiniiiiiiinnes 1
25, JDP15-1025 ............ [ (=T To PR PPRTR 1
26............ TS-2279121 ............ Hex Socket Set Screw ..........cooooiiiiiiiiiiiiinnn, M10-12 ... 2
27 . JDP15-1027 ............ Lamp SOCKEL ... 1
28 TS-1534042 ............ Cr. Re. PanHead Screw ...........ccoooeiiiiiiiein. MB-12....cccoviiine, 2
29, 10602901 ................ Handle Shifter ......ouuii e 1
30............ 10603002................ Motor Bar Shifter ..........cooouiiiii 1
K I TS-2228161 ............ HexHead Bolt........cooviiiiiiiii e, M8-16....oevveveeeeannn. 1
K 10603206 ................ L] (o) g o o P 1
33 10603301 ................ Shifter Bolt ...........oiviiiiiiii M10-33 .., 2
34 10603416................ MOtOr BaSse........coevvuieiiiiiieeeeiee e 75 x125mm............... 1
35 2502NBC412........... Spring Washer...........ccooiviiiiiiiii e Q12" i 1
36...cc... TS-1540081 ............ HeX NUL ..., M12. e, 2
37 . 10603704 ................ HUD o 1
38 10603807 ................ Feed Shaft ... 1
................ JDP15-1038 ............Feed Shaft Assy (includes #37 thru#39) ..........ccoooveiiiiiiiiiiininnl 1
39 TS-209402 .............. ROIPin ..o M5-16....oeiviiiieeeennn. 1
43A.......... JDP15-1043 ............ [ F=T o [ = 1



Parts List — J-2500, J-2530

Index No.

Part No.

10604505 ....
JDP15-1050
10605115....
TS-0561052
10605403 ....
TS-1540071

10605608 ....
JDP15-1056
10605702.....
10605822 ....
2001226204
2001226203
TS-2360161

10606301 ....
10606401 ....
10606505 ....
JDP15-1065
2001226204
10606703 .....
10606801 ....
10606904 ....
JDP15-1070
21015M2J30
JDP15-1072
10607303 .....
JDP15-1074

JDP15-1074A..........
JDP15-1074B...........

JDP15-1075
TS-2208201
TS-1550061
TS-1540061
JDP15-1079

2571MNC307 ..........

TS-1504021
JDP15-1083
TS-1534042
JDP15-1085
JDP15-1087
JDP15-1088
TS-1533042

10611201 ....
TS-2286122
VB-A26 .......

Description Size Qty
SCalE RING .ot 1
o] 1 1o 0= o T 1
Shaft Seat. ... 1
HEX NUL ... 1/2"-20....cciiiiiiiis 1
QUIll Set SCreW.......ocoovieiiceee e, M10-28 .....vvvnnnnnnnnnnnnn 1
HexX NUL......o e M10 . 1
QUIlL.. MT2. i, 1
Quill and Spindle Assy (includes #56 thru# 64) ............cccooeevviiiieeeeennnnn. 1
RUDDEr WaSher ........ooiiii e 1
SPINAIE ... MT2..iiiiiiiieeeeen, 1
Ball BEAING. ... . i 1
Ball BEANNG. ... . i 1
Washer ..o MG .. 1
NUE LOCK . e 1
Spindle NUL ... e 1
Driving SIBEVE ... .o 1
Driving Sleeve Assy (includes #65 thru #67) ...........cccooveviiiiiiiviiiieeneiinnn. 1
Ball BEAING ... ceneeeieei e 2
RACK FiNG.. e Q45 T=4....ceeeeee. 1
Retaining RiNG.....couiii e 2
Pulley Set NUE ......ooeiii e 1
SPINAIE PUIIEY ..o 1
Drilling ArbOr .....ooeeiiii e MT2°JT3 ., 1
CRUCK ASSY ... 1
Wedge Shifter ... 1
/o] (o] o 1
Centrifugal Switch (Not SNOWN) ....couuiiiiii 1
Start Capacitor (not shown) ............cccooiiiin. 200MFD 125VAC ....... 1
o] o] AT PP 1
Hex. Hd. SCrew ........ooooviiiiiiiiiiieeieeeee e, M8-20.....coveieiiieeeeenn. 4
Flat Washer..........coooi M8 8
HeX NUL......o M8, 4
o] (o] gl 11 1
Parallel Key.........ooouiiiiiiiic e 5X5-20..cccciiiiiiiiinnnnn. 1
Hex Socket Set Screw .......ccocovvvvviiviviiiiiiiiees M8-12...ciiiiieeee, 1
Strain ReNES ... 1
Cr. Re. PanHead Screw ..........cccoovvviiivineennnnnee. MB-12 ..o 1
PoOWer Cable .......ooeeiii e 1
RoCKer SWItCh ... e 1
S (e g1 = To G 1
Cr. Re. Pan Head Screw ...........ccccevvevivineeninnnnn. M5-12 ., 3
PUIEY COVEI ASSY...uuiiiiiiiiee ettt e e e e e e 1
U Shaped Protecting Rubber (not shown)..............cocooiiiiiiiiiiinn, 1
Cr. Re. Round Washer Hd. Screw...................... M6 x 1.0-12......cceeeen. 4
Center PUIIBY ......coveiei e 1
Center Pulley Assy (includes #95 thru #98) ..........ccoovviiiiiiiiiieeeeen, 1
Ball BEAING. ... i 2
Center Pulley Shaft ... 1
VeBeltoon oo A28 1
Flat Washer...........coooii 14", 4
HEX NUL ... V2" 20 i 1
ClamP-Cord. ... e 3
Cr. Re. Pan Head Screw ..........ccccovveviviineeninnnnn. M5-8..covviiiiiiiiieieiin, 3
Chuck Key HOIdET ... ... 1
Cr. Re. Round Washer Hd. Screw...................... M6B-12 ..., 1
VeBeltonn A-26...cciiiiiieiiii 1



Parts List — J-2500, J-2530

Index No. Part No.

139..
140..
149 ..
162 ..
166..
169 ..

1000
1001

TS-2285162 ............
JDP15-1137 ............
TS-1533042 ............
JDP15-1139 ............
10614001 ................
2536MBE616...........
10916202................
JDP15-1166 ............
JDP15-1169 ............
2658MZDU36...........
TS-2245082 ............
TS-0733031 ............
TS-1534692 ............
JDP15-1611 ............
TS-1540071 ............
10661301 ................
JDP15-1613 ............
13005701 ................
13005601 ................
TS-1502081 ............
JDP15-1617 ............
10661801 ................
2502ABC410...........
TS-152704 ..............
TS-152706 ..............
TS-152707 ..............
JDP15-1801 ............
JDP15-1848 ............
JDP15-1849 ............
2801ABRFO04...........
TS-1540081 ............

Description Size Qty
Cr. Re. Truss Hd. Tapping Screw ...................... MS-16 ..o, 2
SWILCH COVET ..o 1
Cr.Re. PanHead Screw ...........ccoovevveiiiinennn.n. M5-12 2
ROCKEr SWILCH .. e, 1
1Y/ o] (o] g =Co o [T 1
ROIN PN e B-25 ., 2
Warning Label ...... .o 1
Speed DIiagram .......ciiiiei e 1
Trade-Mark Label .........ccouiiiniiiii e 1
Drive SCre&W......ccviieiiiiieeee e D235 i 6
Cr. Re. PanHead Screw .........cccoovveveniiniincennnn. M5-8...oiiin, 4
External Tooth Lock Washer.............ccccveneennn... NO 10, 2
Cr. Re. PanHead Screw ...........coooveveiiiincnnnnn. M6-35 ..., 2
Cr. Re. Pan HEad SCreW ........cuoiviiiiii e 1
HexX NUL......oo e MO ..o 1
SEEBOI .. e 1
Set Bolt Assy (includes #613, 848, 849) .........ccoviiiiiiiieiiiiieeeeee e, 1
NUE. ., M1B..oeeiiieeee, 2
WaSher .....c.oeii e, D24 ..o, 1
Hex. Soc. Hd. Cap Blot ...........ccccoviiiiiiiiinns M5-35 ... 1
St RING ..t 1
(O T oT U =Tl N[ | 1
Spring Washer...........ccooiviiiiiiii e LN [0 1
AT =T Te] o T 1 1
AL =T Te] o T T 1
AL =T Te] o T T G 1
Lead Wire ASSEMDIY .........iiiiiiieiii e 1
Drive SCreW......cc.ovuiiiiiiiiiei e D235, 2
SCaIE .t 1
Strain Relief ......coovviii e, D20 ., 2
HexX NUL......cooi M12x10....cceeinn, 3
PlastiC SIBEVE.........ueieiee s e 1
Chuck Guard Assembly..........coooiiiiiii s 1

17



Exploded View — J-2500, J-2530

18



Wiring Diagram
J-2500/3-2530 — 115V

STARTING
CAPACITOR

200MFD 125 VA

(9]

ON / OFF SWITCH \
BLACK BLACK 3
g = v
f WHITE _ [WHITE 1 4
f(;REEN nEj GREEN
'
e =
L GROUND ?
<L {
= 3|z
T Q
x
= o
{::rﬁ
LAMP
SWITCH
\_BLACK BLACK
O CF
\_WHITE | ., | WHITE ®©
LAMP
J-2500/J-2530 — 230V
STARTING
CAPACITOR

200MFD 125 VAC

ON / OFF SWITCH \
BLACK _ |BLACK 3 2
(’ WHITE ) — wHiTE " 4
'/GREEN Al GREEN)
A €
: »
d GROUND EF
w v J
S
—
= o

—
—
LAMP

SWITCH
BLACK BLACK
g
WHTE[_ T wHTE &
LAMP

23



	J-2500/2530/2550 Drill Presses
	Warranty and Service
	Table of Contents
	Warnings
	Specifications
	Shipping Contents
	Assembly
	Before Assembly
	Column Assembly
	Table Bracket
	Crank Handle and Table Lock Handle
	Column Lock Handle
	Table Installation
	Head Assembly
	Chuck and Arbor Installation
	Chuck and Arbor Removal

	Adjustment
	Depth Stop Adjustment
	Changing Spindle Speeds
	Return Spring Adjustment
	Work Light (J-2500 and J-2530 only)
	Table Tilt Adjustment

	Operation
	Installing Drills
	Positioning the Workpiece
	Using the Vise
	Basic Operation

	Maintenance
	Lubrication
	Electrical
	Troubleshooting
	Parts
	Parts List – J-2500, J-2530
	Exploded View – J-2500, J-2530
	Parts List – J-2550
	Exploded View – J-2550

	Wiring Diagram
	J-2500/J-2530 – 115V
	J-2500/J-2530 – 230V
	J-2550 – 115V
	J-2550 – 230V




